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The Name of Quality and Design SPORT LID FULL BOX

INSTALLATION NISSAN NAVARA D/CAB
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Lock latch bracket ) @ )
o Full box 1 set kwick klamp sus 2 set. O Gas strut 2 pes. 6 Kwick klamp S4 4 pcs. Kwick klamp s5 2 pcs|
\-/ : \ \
Plastic ouiok Kamp cover Gas strut mounting Head topping screw @ Washer 8 pes. m Rubber truck edge @ Cable tie 6' 15 pcs.
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@ Full box logo R/L Carryboy emblem Shock absorber sticker
\ 2 pcs. 2 pcs.
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Drill4.5 mm.

ko Wrench No. 12,13 9 Torque wrench # 13 eD”||@4-5 mm.
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Clean all around truck edge.

Place the rubber truck edge on the truck.
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Arrange for suitable position

\Place the full box on the edge of truck bed box.
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How to install kwick klamp S4
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Klamp 4 positons of kwick klamp. l\ !
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How to install kwick klamp S5
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Aasoutufayldalagianzgiononaiig 4.5 an. S1uu 2 3 Sasipang M5X20 .

Drill 4.5 mm.dimeter. Fit the brackets with M5x20 mm. screw then tighten the

\bolts with the upper body as a picture above
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o Lock latch bracket kwick klamp \ R/L

TOP VIEW
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Aassudusugnsealaianzgiienonadm 4.5 ua. S1uau 4 3 Gadapang M5X20 .
After marking the lock latch bracket,drill the bed body with 4.5 mm. dimeter

in each place then fit the lock lactch bracket with M5x20 mm. screw W,
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Lock latch bracket kwick klamp
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\_Adjust the latch R/L to suppont the rotary lock from the lid.

0 Full box logo R/L /Carryboy emblem

CAUTION

= Tighten bolts, nuts, screws and lubricant parts every 5,000 km. C— 130688




